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ITEM PART NO. DESCRIPTION

 1    2    3    4 
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1018215-01 ASSEMBLY, AIR BOX  (INCLUDES ITEMS 1 - 14) .................................................................. 1

1 1018043-01 SCREW, HI-LO HEX HEAD, #8 - 1/2 .................................................................................. 2

2 1018817-01 WASHER, STAINLESS STEEL, #8 ..................................................................................... 2

3 1019257-01 LATCH, WIRE ..................................................................................................................... 2

4 1018118-01 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 11) ..................................................... 1

5 1018130-01 E-CLIP ........................................................................................................................... 1

6 1019176-01 LEVER, CHOKE ............................................................................................................ 1

7 1019443-01 DECAL, SERVICE ......................................................................................................... 1

8 N/A O-RING, 5/16 (RED) ...................................................................................................... 1

9 N/A O-RING, 3/8 (GREEN) ................................................................................................... 1

10 N/A VALVE, CHOKE ............................................................................................................. 1

11 1018123-01 SPRING, RETURN ........................................................................................................ 1

12 1015426 FILTER, AIR ........................................................................................................................ 1

13 1018119-01 BOTTOM, AIR BOX ............................................................................................................. 1

14 1019215-01 SEAL, INTAKE .................................................................................................................... 1

15 1019713-01 CLAMP, HOSE (AIR INTAKE) .................................................................................................. 2

16 1018371-01 HOSE, INTAKE ........................................................................................................................ 1

17 1018503-01 SCREW, HI-LO, #12 x 1/2 ....................................................................................................... 4

18 1019177-01 POSITIONER, CHOKE ............................................................................................................ 1

19 1018057-01 ASSEMBLY, CHOKE BUTTON (INCLUDES ITEMS 20, 21 AND 22) ...................................... 1

20 1018115-01 GUIDE, CHOKE LEVER ..................................................................................................... 1

21 1018562-01 SPRING, COMPRESSION ................................................................................................. 1

22 1018114-01 LEVER, CHOKE ................................................................................................................. 1

23 0000332 WASHER, FLAT, 1/4 ................................................................................................................. 3

24 1015752 SCREW, HI-LO, #12 - 16 x 5/8 ................................................................................................ 3

25 1019581-01 ASSEMBLY, AIR DUCT ........................................................................................................... 1

26 0001606 RIVET, POP, 3/16 .................................................................................................................... 2

27 0000183 WASHER, FLAT, #10 ............................................................................................................... 4

1019710-01 AIR DUCT REPAIR KIT (NOT SHOWN) .................................................................................. A/R

INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY


